
 
 
 
 
 
 
 

August 29, 2014 
 
 
 

Mr. Kevin Reidy 
Colorado Water Conservation Board 
1313 Sherman Street, Room 721 
Denver, CO   80203 
 
RE: Telluride’s Water Efficiency Plan 2014 
 
Via Email kevin.reidy@state.co.us 
 
 
Dear Kevin, 
 
I am happy to share that at its regularly scheduled August 26, 2014, meeting, the Telluride Town Council 
unanimously passed a resolution to adopt the Water Efficiency Plan 2014.  Attachment 1 contains the 
final required information, which you do not yet have on file.  Also, please find enclosed the final Water 
Efficiency Plan 2014. 
 
It has been a pleasure to work with you on the development of this plan.  I look forward to continuing our 
professional relationship as Telluride implements its plan. 
[...]
2.2 Historic Water Demands ............................................................................................................. 12 

2.3 Past and Current Demand Management Activities and Impact to Demands ............................. 20 

2.4 Demand Forecasts....................................................................................................................... 21 

3.0 Integrated Planning and Water Efficiency Benefits and Goals ....................................................... 25 

3.1 Water Efficiency and Water Supply Planning ............................................................................. 25 

3.2 Water Efficiency Goals ................................................................................................................ 25 

4.0 Selection of Water Efficiency Activities .......................................................................................... 27 

4.1 Summary of Identification & Selection Process .......................................................................... 27 

4.2 Demand Management Activities ................................................................................................ 27 

4.3 Status of Foundational Activities ................................................................................................ 29 

4.3.2 Metering.............................................................................................................................. 29 

4.3.2 Demand Data Collection and Billing Systems ..................................................................... 29 

4.3.3 Water Efficiency Oriented Rates and Tap Fees ................................................................... 30 

4.3.4 System Water Loss Management and Control ................................................................... 30 

4.4 Targeted Technical Assistance and Incentives ............................................................................ 30 

4.4.1 Level 1:  Utility/Municipal Facility Water Efficiency ........................................................... 30 

4.4.2 Level 2:  Management of Largest Customer Demands ....................................................... 31 

4.4.3 Level 3:  Management of Remaining Customer Demands ................................................. 31 

4.5 Ordinances and Regulations ....................................................................................................... 31 

4.5.1 Level 1 Existing Service Area ............................................................................................... 31 

4.5.2 Level 2 New Construction Regulations ............................................................................... 32 

4.5.3 Level 3 Point of Sales Ordinances on Existing Building Stock ............................................. 32 

4.6 Education Activities ..................................................................................................................... 32 



 
 

4.6.1 Level 1 One-Way Education Activities ................................................................................ 32 

4.6.2 Level 2 One-Way Education with Feedback ........................................................................ 33 

4.6.3 Level 3 Two-Way Education ................................................................................................ 33 

5.0 Implementation and Monitoring Plan ............................................................................................ 34 

5.1 Implementation Plan .................................................................................................................. 34 

5.2 Monitoring Plan .......................................................................................................................... 34 

6.0 Adoption of New Policy, Public Review and Formal Approval........................................................ 35 

6.1 Adoption of New Policy............................................................................................................... 35 

6.2 Public Review Process ................................................................................................................. 35 

6.3 Local Adoption and State Approval Processes ............................................................................ 35 

6.4 Periodic Review and Update ....................................................................................................... 35 

References .................................................................................................................................................. 36 

Glossary & Acronyms .................................................................................................................................. 38 

Appendices .................................................................................................................................................. 39 

APPENDIX 1 Telluride Water Service Rates Ordinance ........................................................................... 40 

APPENDIX 2 Telluride Municipal Code Section 13 Article 5 Water Conservation Code ......................... 41 

APPENDIX 3 Statewide Water Supply Initiative Worksheets .................................................................. 42 

 



Page | 1 
 

1.0 Profile of Existing Water Supply & Wastewater Treatment System 

1.1 Overview of Existing Water Supply & Wastewater Treatment System 
 
Development of the Town’s municipal water system began in 1886 in Cornet Creek.  Sanitary sewer was added 
around 1913.  In 1977, the Town completed a Water System Master Plan to develop a long-range strategy that 
would “assure the Town of having a high-quality water supply of sufficient capacity” (Wright-McLaughlin 
Engineers, 1977).  The study concluded that it was difficult to accurately estimate historical per capita water 
consumption for the Town’s service area because there were no meters or flow measuring devices at the diversion 
points or at the water treatment plant.  General observations by the Wright-McLaughlin Engineers at that time 
indicated the Town appeared to use an unusually large amount of water, likely because of the deteriorated 
condition of water lines, bleeding of service lines to prevent freezing in winter, and water wasted by overflowing 
storage tanks.  Today, service meters and water and wastewater plant flow monitoring devices are standard.  
Service lines are no longer bled in winter and the storage tanks do not overflow.  In 1994, the Town updated its 
Water System Master Plan, including guidelines for implementing numerous water conservation measures 
(Resource Engineering, 1994).  While several of the recommended conservation measures have been implemented 
by the Town, there is room for improvement to existing water efficiency efforts and it may be time to consider 
new activities. 
 
The paragraphs below provide a synopsis of Telluride’s municipal water system as it is today. 
 
The Town of Telluride has no reclaimed water supplies at this time.  It does have two (2) non-potable groundwater 
wells that it uses for irrigation, street cleaning, and periodic dust suppression.  At the end of 2014, Telluride’s 
major existing treated water system components will be: 
 

• Three (3) water treatment facilities or plants (Pandora, Mill Creek, and Stillwell); 
• Collection and distribution system piping, valves, fire hydrants, and appurtenances; and 
• Three (3) water storage reservoirs (Pandora Tank and two tanks at the Stillwell site). 

 
Its major wastewater treatment system components will be: 
 

• One (1) wastewater treatment facility (Telluride Regional Wastewater Treatment Plant); and 
• Collection system piping and appurtenances. 

 
Pandora Water Treatment Plant (WTP) will become the primary source of drinking water for the Town of Telluride 
and the existing Mill Creek WTP will provide supplemental treated water during peak demands.  The Stillwell WTP 
is anticipated to be normally off line; however, it will remain available for service. 
 
Figure 1.1 shows the general arrangement and capacity of these facilities. 
 
MILL CREEK WATER TREATMENT PLANT 
 
The Mill Creek WTP was completed in 1987.  Treatment consists of pre-sedimentation; coagulation; flocculation; 
sedimentation; filtration with one 0.5 million gallons per day (MGD) conventional sand filter and one 0.5 MGD 
membrane filter (ultrafiltration); and chlorination disinfection.  Water is diverted to the plant from Mill Creek 
through a diversion structure located on the creek just above the plant.  The concrete diversion structure includes 
a radial gate spanning the creek and a two-level slide gate structure that diverts water into the plant’s pre-
sedimentation pond.  The radial gate is raised occasionally to flush sediment from the structure. 
 
Water treated on site is conveyed in a 10-inch steel pipe to two (2) 250,000-gallon storage tanks located north of 
Town at the Stillwell WTP.  The pipeline, approximately 13,000 feet long, was constructed in 1965 as a raw water 



Page | 2 
 

flow line to convey untreated Mill Creek water to the Stillwell WTP for treatment.  At the time the Mill Creek WTP 
was constructed, new air and vacuum relief valves were installed in the line.  Inspection of the pipeline at that time 
found the pipe in generally good condition. 
 

 
 

Figure 1.1  Telluride’s Water Sources and Major Facilities (URS, 2010) 
 
The Mill Creek WTP’s current treatment capacity is 1.0 MGD or approximately 1.5 cfs.  The WTP was designed to 
allow the addition of a third 0.5 MGD filtration unit to increase treatment capacity to 1.5 MGD (2.3 cfs).  While the 
plant has been designed to be expanded to a capacity of 1.5 MGD (2.3 cfs), the raw water supply is not reliable.  
The amount of available water in the creek can drop to approximately 0.7 MGD.  In addition, during periods of high 
turbidity, such as the spring run-off season, the plant capacity reduces to 0.25 MGD.  Therefore, expansion of the 
Mill Creek WTP is considered infeasible. 
 
Overall, the Mill Creek WTP is in fair condition and consistently produces water that meets drinking water 
standards (URS, 2010). 
 
STILLWELL WATER TREATMENT PLANT 
 
The Stillwell Water Plant has been in use and serving the Town of Telluride for over 100 years.  It consists of the 
treatment plant itself and two treated water storage tanks.  It maintains an important role in water treatment, 
treated water storage, and water delivery to all of Telluride’s water users.  The plant sits at an elevation of 9200 
feet on the hillside directly north of town. 
 
The Stillwell WTP is used approximately 5 months per year during periods of peak water demand.  The current 
capacity of the Stillwell WTP is 1.0 MGD, with two (2) 0.5 MGD conventional sand filters and chlorine disinfection.  
The treatment facility has seen upgrades over the years and most recently in 2010, Telluride installed an 
absorptive media filtration system to remove arsenic. 
 
The two (2) treated water storage tanks are each 250,000 gallon tanks and these remain full and in use year round.  
They provide the hydraulic water grade line for the Town of Telluride’s highest water pressure zone, which then 

TH-1  TH-2 

WWTP 



Page | 3 
 

cascades down to the middle and lower pressure zones.  The treated water stored in these tanks supplies Telluride 
with water for domestic use and fire protection.   
 
Expansion of the Stillwell WTP capacity was rejected due to a constricted site and the unreliability of the raw water 
supply, which fluctuates between 0.02 and 1.0 MGD.  When temperatures reach freezing, Stillwell’s raw water 
supply can be zero (URS, 2010). 
 
PANDORA WATER TREATMENT PLANT 
 
The Pandora WTP will initially have a capacity of 1 MGD or 1.55 cubic feet per second (cfs).  The facility will be able 
to be expanded to 2 MGD or 3.0 cfs in the future.  It will house a 700 gallons per minute (gpm) membrane filter, 
with space provided for a second future 700 gpm membrane unit, clean-in-place (CIP) equipment, ultraviolet (UV) 
and sodium hypochlorite disinfection systems, other chemical systems.  The water supply to the Pandora WTP 
comes from the Bridal Veil Basin, which adds raw water storage to the Town’s water supply through the Blue Lake 
Reservoir and other associated smaller reservoirs.  This new portion of the water system connects to the Pandora 
Storage Tank, which has capacity to store 750,000 gallons of treated water. 
 
EXISTING TREATMENT & WATER STORAGE SUMMARY 
 
In summary, with the Town’s new Pandora Plant coming on-line in late 2014, the total reliable production of the 
three existing water treatment plants will vary from 1.75 to 3.0 MGD depending upon the season.  As a general 
rule, with the three plants operational, the seasonal production will total 1.75 MGD during the spring and winter, 
and 3.0 MGD during the summer.   If additional sources of raw water supply are required to meet existing and 
future water demands, it will be possible to increase the capacity of the Pandora WTP by an additional 1 MGD 
(URS, 2010). 
 
The Town has a total treated water storage capacity of 1,750,000 gallons as summarized in Table 1.1 below. 
 

Table 1.1 
Town of Telluride Treated Water Storage Capacity 

 
Water System Component Water Type Total Capacity, 

gallons 
Pandora Water Storage Tank Treated 750,000 
Stillwell Water Storage Tank No. 1 Treated 250,000  
Stillwell Water Storage Tank No. 2 Treated 250,000  
TOTAL  1,750,000 

 
 
WATER DISTRIBUTION SYSTEM 
 
Telluride retained Farnsworth Group to develop a Capital Asset Maintenance Plan for the existing water and 
wastewater systems in 2011.  The primary purpose of the plan was to prioritize annual infrastructure replacement, 
keeping in mind the Town’s budget constraints.  The assessment was based on an inventory of pipe location, pipe 
age, and pipe construction material (Farnsworth, 2012).  The inventory was created in a geographic information 
system.  For this report, relevant elements of the Pandora Water System have been added to the original water 
distribution system analysis  
 
The Town of Telluride’s water distribution system is summarized in Table 1.2 and described below:  
 

• Approximately 109,610 lineal feet (103,710 plus 5,900), or 20.8 miles of pipe with diameters of 4-inch and 
larger. 

• Eight pressure reducing valves. 



Page | 4 
 

• One booster pump station 
• Approximately 272 isolation valves 
• Two pressure zones 

 

Table 1.2 

Telluride’s Water Distribution Pipe Length by Diameter and Material (updated 2014) 
 

Diameter (m) Material Length (ft) 
6 AC (Asbestos cement) 3,724 
8 AC 888 
4 DIP (Ductile Iron Pipe) 3,399 
6 DIP 21,206 
8 DIP 23,788 

10 DIP 23,166 
12 DIP 4,647 
4 HDPE (High Density Polyethylene 1,541 
6 HDPE 23 
4 PVC (Polyvinyl Chloride) 5,129 
6 PVC 288 

10 PVC 787 
10 Spiral Wound Steel 11,494 
10 Unknown 3,628 
12 DIP (Pandora TWL) 5,900 

TOTAL 109,608 
Source:  Farnsworth Group, 2012 

 
 
WATER COLLECTION SYSTEM (BRIDAL VEIL BASIN) 
 
The new Pandora WTP and its associated collection system are contemplated to be the Town’s primary water 
supply into the future.  The Town divides the collection system for the Pandora WTP into two sections:  (1) the 
Bridal Veil Water System; and (2) the Pandora Raw Water Pipeline, which originates below a Concrete Junction Box 
located immediately downstream from the Bridal Veil Power House tailrace.  The raw water pipeline consists of 12 
inch diameter steel and ductile iron pipe extending 10,200 feet and ranging in elevation from 10,295 feet at the 
power house to an elevation of 9,222.5 feet at the Pandora WTP. 
 
Bridal Veil Water System 
The Bridal Veil Water System is located in the watershed above the Concrete Junction Box upstream of the Bridal 
Veil Power House tailrace.  Effective January 8, 2013, Idarado Mining Company and the Town entered into a 